Bayco Products

578-BATT LITHIUM-ION BATTERY PACK TEST SUMMARY
IN ACCORDANCE WITH SUB-SECTION 38.3 OF
MANUAL OF TESTS AND CRITERIA

BATTERY TRANSPORTATION INFORMATION

Name of Model and Product manufacturer.
Item Number: 578-BATT

Item Description: Lithium Ion Battery Pack.
Bayco Products Inc.

1640 Sanden Blvd.
Wylie Tx, 75098

Battery contract manufacturer’s contact information.

Electrochem Automation (Shanghai) Co., LTD.
No. 5788 Huaxia (W) Rd.
Pudong, Shanghai, P.R. China 201204

Name of Test Laboratory.

Shanghai Research Institute of Chemical Industry Testing
Centre
No.345 East Yun Ling Road, Shanghai, China

Test Report Identification
No. 1119120238

Date of Test Report

12/15/2019

Description:

Battery Pack for Flash\Work Light

Cell Type: 1ICR18/65

V/Capacity/W/H rating: 3.7V / 2600mAh /9.6 Wh

Battery Weight: 0.047 Kgm

Testing Requirements: The Rechargeable lithium Batteries
supplied by BAYCO PRODUCTS INC are tested according to
Section 38.3 of the Sixth Revised Edition of the
Recommendations on the Transport of Dangerous Goods,
manual of Test and Criteria (ST/SG/AC.10/11/Rev.6/Section
38.3). The results comply with the relevant requirements of the
standard.

List of tests conducted and results (ie: pass/fail).

Test T.1: Altitude Simulation : P
Test T.2: Thermal Test : P
Test T.3: Vibration : P
Test T.4: Shock : P
Test T.5: External Short Circuit: P
Test T.6: Impact/Crush: P/na
Test T7: Overcharge : P
Test T.8: Forced Discharge : P

Comments: N/A

Reference to assembled
battery testing: Section 38.3

Reference to the revised edition of the manual of Tests and
Criteria: Section 38.3 of the Sixth Revised Edition of the

For air transport only does the
battery comply with the 30%

Recommendations on the Transport of Dangerous Goods, State of Charge: Y

manual of Test and Criteria (ST/SG/AC.10/11/Rev.6/Section
38.3).

PRODUCT CLASSIFICATION FOR TRANSPORT (According to UN — DGP)

UN Classification: UN 3481

Proper Shipping Name: Lithium Ion Batteries (Contained in equipment)

This document remains valid as long as no changes, modifications or additions are made
to the model(s) described in this document, after being transported from the
manufacturing facility. The model(s) has (have) been classified according to the
applicable transport regulations and the UN Manual of Tests and Criteria as of the date
of the certification. The model(s) must be packaged, labelled, and documented
according to the country and other international regulations for transportation.

Signature & Title: James Conner Engineer

GJames (ouner

Date: 2/27/2020

Rev. A
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Name of Sample: Lithium Battery Pack 578-BATT 3.7V 2.6Ah 9.6Wh
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Shanghai Institute of Chemical Industry
Testing Co., Ltd. Test Report—Appendix 5
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No. Name of Test Items External short eircuit
s Fa kA HEhBRHRE AL
Sample No. Sample Status Max. E’“““;'%““" perature Cidos Bt

i ICYC Fully charsed 7.9 0

002 (OVC Futly ahatged 55.8 5

o LOYC Fotly dhapged 57.7 5

0 VT Pully eharged 56. 0

-

o 251:3??‘51?? fﬁ.}:—a«d 56. 8 o

tor 2501C Fally charged 55.8 =

-

009 2501C Fully charged 57.0 =
UTEI"I This space intentionally left

blank

iz D-MR4k R-BK F-RK 0-AMk. RAK. LA,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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Testing Co., Ltd. Test Report— Appendix 6

NO. 1121040720

8/11
o 6 BAFE LA |
e Name of Test [tems Impact
o 2
M b 5 Nk A& o fd 7 % iR R LRRE
Sample No, Sample Status Max. E.'ﬂcmra.:::Tcmptrmurt Ekher Bvint

ICYC 303N T

e 1CYC 50% Capacity 120. 1 0
ICYC 500 I =

- 1CYC 50% Capacity 125. 1 0
LCYC 0% I ]

o ICYC 50% Capacity 126.5 0
ICVC 30%FE i -

a4 1ICYC 50% Capacity 123.1 [}
10YC 30%Fi 6 .

— ICYC 50% Capacity 122, 0 0
25CYC 50vEE T

el 250YC 50% Capaeity 131. 0 o
2500C SO%FE A

. 25CYC 50% Capacity 126.9 0
25CYC S0%FE A m

o 250YC 50% Capacity 132. 1 0
25CYC S0VFL :

i 25CYC 50% Capacity 131.2 0
25CYC 50%TFF M

020 250YC 50% Capacity 112.9 0

BLF 41 This space intentionally left

blank

fii: D-RHR F-A2 R 0-RAF4R. ZAZK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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No. Name of Test ltems | ()yorcharge
Mot sk A Jtqban, £
Sample No. Sample Status Other Event
ICYC A fe e
021 1CYC Fully charged -
1CYCse 4 Feln
022 1CYC Fully charged 0
1CYCSE A~ fe il
023 1CYC Ful?v charged 0
¥ 1ICYCE - Al
024 1CYC Fully charged o
230V Al
025 25CYC Fully choarged 4
23CYC50 A Al
026 250YC Fully charged o
: 25CYCE A felt
027 25CYC Fully charged o0

25CYC Fully charged

BFS This space intentionally lelt blank

frii: D-ARAR F-ALK O-RAfHh. RAZK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire,
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Shanghai Institute of Chemical Industry

Testing Co., Ltd. Test Report—Appendix 8
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10/11
B 8 #RF A L AR gt
No, Name of Test [tems Forced discharge
o5 Mok St L
Sample No. Sample Status Other Event
029 10YC 1::!‘“1? Eﬂi-lliul.tn-gt-d 0
030 ICYC 1;.:; |1\" :i;irfsqsll;i:ll'xed 0
031 1CYC I;l:ll I: -‘Ii .Efr?'.-- rged 0
032 1cye Iiftfltl':- f‘ffr'ﬁ..-m. 0
033 16X Fuliy 41 boraed 0
034 1E Py Ghachegen 0
035 1CYC IFE?II(‘I%%:E-I!En-gNi 0
036 1°Ye ifgrlﬁ?‘é‘iiqctk%u ged 0
037 10YC I]Lf;:.ltlffijfjill'ged 0
038 10¢ Ilr:lrlvb {:i.?crl?ar ged 0
039 2501?3:‘3;11{-5 ‘Li;j’iilll.la - 0
040 2501C Fully discharged 0
041 2mchfr:f ﬂh ‘:'; i'ﬁ#arged 0
042 2 mfaft.}:_:? ::I‘i'frfarxvd 0
043 s Fal |:C:'1.ri||?u ged 0
044 2-;r\r-111|:|1[11_ ?ffﬁ-l:farned 0
015 2$E‘E'C25F{“:-lfliﬁ ?liicll?a rged 0
016 zmx‘cziw ffﬁﬁskclhrged 0
047 25CY g%?ltlf ?‘l?iLfcIEarged o
048 25[‘\'1‘125;: 1[;;;":: j\izic#a rged 0

Fii: D-fR4k F-A2K 0-RAfk. AAK.

Note: D-Disassembly F-Fire O-No Disassembly & Mo Fire.
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